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30.000 MHz 1,000 GHz 1.000 MHz 988.60820 MHz -46.97 dBm -33.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.48926 MHz -46.98 dém -33.98 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -38.65 dBm -25.65 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -44.84 dBm -31.84 dB
1.765 GHz 3,000 GHz 1.000 MHz 2,49073 GHz -45,75 dBm -32,75 dB 1,765 GHz 3,000 GHz 1.000 MHz 2.08621 GHz -45,67 dBm -32,67 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93142 GHz -41.24 dBm -28.24 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91292 GHz -41,10 dBm -28.10 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63105 GHz -40.86 dBm -27.86 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61705 GHz -40,83 dBm -27.83 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.61066 GHz -36.94 dBm -23.94 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60441 GHz -36.76 dBm -23.76 dB
p—— m——
)i 2 )i [
L JL ) L JL J
D: 1 22 1 19:49:26
Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dem—] — — WL A
e — — ittt
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 91589455 MHz -46,98 dBm -33.98 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.07049 GHz -47.20 dBm -34.20 dB
1.765 GHz 3.000 GHz 1.000 MHz 1.76767 GHz -36.54 dem -23.54 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.93442 GHz -41.27 dim -28.27 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.64804 GHz -40,90 dBm -27.90 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.61399 GHz -36.85 dém -23.85 d&
T S
J1 J L

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 4 / 20MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,40 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 db - x e A -40 dBm "N — i A
el it i
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 966.79410 MHz -46.81 dBm -33.81 dB 30,000 MHz 1,000 GHz 1.000 MHz 994.91004 MHz -46.97 dém -33,97 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69353 GHz -39.32 dBm -26.32 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -41.76 dBm -28.76 dB
1.765 GHz 3,000 GHz 1.000 MHz 1.76521 GHz -45,12 dBm -32.12 dB 1,765 GHz 3,000 GHz 1.000 MHz 1.76562 GHz -30,93 dBm -26,93 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94392 GHz -41.24 dBm -28.24 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.96842 GHz -41,37 dBm -28.37 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61005 GHz -40.80 dBm -27.80 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63405 GHz -40.85 dBm -27.85 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.60732 GHz -36.94 dBm -23.94 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.61024 GHz -37.00 dBm -24.00 di
p—— m——
)i 2 )i [
L JL ) L JL J
Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
A, A
-40 dem —— e -
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 994,91004 MHz -46.,87 dBm -33.87 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -45.65 dBm -32.65 dB
1.765 GHz 3.000 GHz 1.000 MHz 1.76644 GHz -38.87 dem -25.87 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92192 GHz -41.15 dBm -28.15 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.64304 GHz -40.84 dBm -27.84 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.60816 GHz -36.91 dém -23.91 d&
T S
J1 J L
Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG161608-03B

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0025
40 Normal Voltage 0.0016
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0097
0 Normal Voltage 0.0058
PASS
-10 Normal Voltage 0.0051
-20 Normal Voltage 0.0095
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0023
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : AG-42 of 42

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 5

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 5/ 10MHz

RB Size Full RB

16QAM

64QAM 256QAM

Middle CH

5.68 6.09

Full RB

Limit: 13dB
Result

Full RB Full RB

6.09

6.12 PASS

LTE Band 5/ 10MHz / QPSK

LTE Band 5/ 10MHz / 16QAM

Middle Channel / Full RB

Spectrum 3 Spectrum £
Ref Level 30.00 cBm  Offset 10,90 b Ref Level 30.00 cBm  Offset 10,90 b
lo_att 30deAQ 2ms @ RBW 10 MHz lo_att 30.de__AQT 2ms @ RBW 10 MHz
@153 view @153 view
o B
o T o
ot
00 - 00
b ;
< ¥
1E- 1E-
1 \
i I
!
1 1 +
I
T
F 836.5 MHz Mean Pwr + 20.00 di F 836.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2306 cbm  29.21 dbm 5.15 dB 2.43 dB 4.46 0B 5.66 dB ©.03 dB Trace 1 | 2195 cbm 26,47 dbm 5.52 dB 3.04 08 5.10 dB 6.0 dB 5.43 dB
e e —
[ BERREEE ] [ BERRERE I

LTE Band 5/ 10MHz / 256QAM

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 dém  Offset 10,90 dB Ref Level 30.00 dém  Offset 10,90 dB
o ALt 0 de  AQ 2ms & RBW 10 MHz | 0 de  AQ 2ms & RBW 10 MHz
@153 view @153 view
= o = |
[ e
0. — 0.
ot
0o o8
1E E-03: v
= T ¥
k \
| }
E-04- -
1E: i 1
i
| . |
1E-O T
| >F 836.5 MHz Mean Pwr + 20.00 dB
>F 836.5 MHz Mean Pwr + 20.00 dB C y Cumulative Distri ion Function Samples: 130000
i y G Distribution Function Samples: 130000 Mean | peak | crest | 0% | 1% | 0a% | n.01% |
mMean | peak | crest | 10% | 190 | 0.1% | 0.01% | Trace 1 [ 1864 dbm 25,38 dBm .54 dB 3.13 dB 5.19 dB 6.12 dB .43 0B
Trace 1 21.10 dBm 27.60 dBm 6.50 dB 3.19 dB 5.25 dB 6.09 dB 6.38 dB Marker
s -
[ BERREEE I

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.26 | 129 | 305 | 3.06 @ 498 | 522 | 10.13 | 10.25 | - - - -
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 128 | 1.31 | 300 | 3.11 | 529 | 527 | 1029 | 10.23 | - - - -
TEL : 886-3-327-3456 Page Number : A7-2 of 30

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG161608-03B

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

(=]

Ref Level 30.00 dém

Offset 10,90 dB & RBW 30 kHz

(=]

Ref Level 20,00 dém

Offset 10.90 dB & RBW 30 kHz

L I

J

J

o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.28 dBm) ™M1[1] 16.04 dBm)
L 836.51960 MHz 836.44690 MHZ,
20 20
B oo TEIB 1 26.00 dB X _ndB_ 26.00 dB
w0 hAia T YA 1.258700000 MHz 104 e o -B‘{h’\“”"\ 1.292300000 MHz
Qfactor | 664.6) Q factor \ 647.3
0 — .
1/ N
Y N
-10 df
,/ \
P, A [ e R
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.5196 MHz 17.28 dBm nd@ down 1.2587 MH2 M1 B36.4460 MHz 16.84 dBm nd@ down 1.2923 MHZ
T 1 935.8706 MHz -6.62 dBm nd8 26.00 dB TL L 535,455 MHz -9.14 dBm n 26,00 d8
T2 1 837.1294 MHz -8.74 dBm Q factor 664.6 T2 1 B837.1378 MHz -9.06 dBm Q factor 647.3
o [ )il (]

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

L I

J

J

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 10,90 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5 dBm)| ™M1[1] 19.40 dBm)
M1 5.66680 MHZ 836.05040 Mz
20 20
IS R SNy T - 26.00 dB I BB 26.00 dB
104 I N B 3.045000000 MHz 104 Y Bw Yy 3.056900000 MHz|
] Q factor 274.4 ] Q factor 273.5
od — 0 d -7
71J v
10 df -10 o Y
/ / \
20 d — 20 d — —
EAYAY Ta i i I e S VTN N REA Wty WOV P
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 835.6668 MHz 18.35 dBm nd@ down 3.045 MHz M1 1 836.0504 MHz 19.40 dBm nd@ down 2.0569 MHZ
TL 1 834.9476 MHz -7.56 dBm ndd 26.00 dB TL L B35.0015 MHz -6.68 dBm nd8 26.00 dB
T2 1 837.9925 MHz -7.83 dBm Q factor 274.4 T2 1 B3B.0584 MHz -6.39 dBm Q factor 273.5
o [ )il (]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I

J

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.12 dBm) ™M1[1] 15.92 dBm)
" 837.44900 MHz 837.55900 MHZ,
20 20 M.
o R 26.00 dB § ne 26.00 dB
. A e e 4.975000000 MHZ, e B e Y N L A NN 5.215000000 MHZ|
T Q factor 168.3 i Q factor 160.6)
od ! | 0 di L
Ty 2 \o
% p 2
10 df /, - -10 v
N
204 —7 =
N / " ~ v | e
Ll T
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.443 NMHz 17.12 dam nd8 down 4.975 MHz ML L 37,559 MHz 15.92 dam nd8 down 5,715 WAz
T 1 833.983 MHz -6.68 dBm nd8 26.00 dB TL L £33.843 MHz -10.03 dBm 26,00 d8
T2 1 838.958 MHz -8.73 dBm Q factor 168.3 T2 1 B39.057 MHz -9.97 dBm 160.6
o [ )il (]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 5

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.27 dBm) ™M1[1] 17.76 dBm)
ML 5.0610 MHz| 20 834.0220 MHz
P I S 26.00 dB | B 26.00 dB
10.130000000 MHz| 10 4 By 10.250000000 MHz
Q factor 82.4) Q factor 81.4)
0 di
- 10 di 7
\
N /
20 d A E—
S PNV N
30
40 df 40 de
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 835.061 MHz 18.27 dBm nd@ down 10.13 MH2 M1 B34.022 MHz 17.76 dBm nd@ down 10.25 MHZ
T1 1 831.405 MHz -7.85 dBm nd8 26.00 dB T1 L B31.465 MHz -6.28 dBm nd8 26.00 dB
T2 1 841.535 MHz -7.81 dBm Q factor B2.4 T2 1 B41.735 MHz -8.29 dBm Q factor 81.4
L I 4 [S JL 4 -
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.62 dBm)| ™M1[1] 17.62 dBm)
836.64270 MHz 836.65580 MHZ,
= ¥ ndi 26.00 dB @ [~ __nde_ 26.00 dB
w0 S By 1.278300000 MHz 04 Y N 3.003000000 MHZ|
qfactor | 654.5 ] Q factor \ 278.6
i I\ i ! 1
o 0 Y
A N2
¥ Y
-10 df -10 d
h — —
T s ——
S . o
40 df 40 de
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 836.6427 MHz 15.62 dam nd8 down 1.2783 MHz ML 535.5558 MHz 17.62 dam nd8 down 3.003 WAz
T1 1 835.878 MHz -10.48 dBm nd8 26.00 dB T1 L 835.0315 MHz -8.25 dBm nd8 26.00 dB
T2 1 837.1573 MHz -10.48 dBm Q factor 654.5 T2 1 B3B.0345 MHz -8.47 dBm Q factor 278.6
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.34 dBm) 16.70 dBm)
83643000 MHz 834.7220 MHz
20 20
o ndB 26.00 dB 26.00 dB
g e N L P B o 5.285000000 MHz 0d 10.290000000 MHz
7 Q factor | 158.3) 81.1
od /f‘ ) 0 di \
/ 1y
T
-10d e 0d ¢
- - v Rwaw I —
i CRRNPOR IS | ~/
40 df 40 df
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.43 MHz 15.34 dBm nd@ down 5.285 MHz M1 B34.722 MHz 16.70 dBm nd@ down 10.29 MHZ
T1 1 833.773 MHz -10.59 dBm nd8 26.00 dB T1 L 31465 MHz -9.23 dBm nd8 26,00 d8
T2 1 839.057 MHz -10.64 dBm Q factor 158.3 T2 1 B41.755 MHz -9.47 dBm Q factor 81.1
L I 4 - [S JL 4 -

TEL : 886-3-327-3456 Page Number : A7-4 of 30
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 5

Middle Channel / 1.4MHz / 256QAM Middle Channel / 3MHz / 256 QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.44 dBm) 15.79 dBm)
836.90280 MHz 4070 MHz
= nd 26.00 dB @ 26.00 dB
o Vi, o Ao BT o 1.306300000 MHz 04 / B 3110900000 MHz
Q factor 640.7) \ 268.7
\ I \
0 -
/ i
T/ Y
-10 d i !
\
\
N ~
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.9028 MHz 13.44 dBm nd@ down 1.3063 MH2 M1 B35.8407 MHz 15.79 dBm nd@ down 2.1109 MHZ
T1 1 935.8483 MHz -12.48 dbm nd8 26.00 dB T1 L 534.5116 MHz -10.36 dBm nd8 26.00 dB
T2 1 837.1545 MHz -12.61 dém Q factor 640.7 T2 1 B83B.0225 MHz -10.44 dBm Q factor 268.7
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.82 dBm) ™M1[1] 14.59 dBm)
835.81100 MHz 835.9610 MHz
= [ ndB 26.00 dB)| @ T ndB 26.00 dB|
- X By . 5.265000000 MHZz R L I T 10.230000000 MHz
di Fhra \ d Lot
W ,' O factad \ 158.8 0 7 Qfactor T\ 81.7
o ) \ o |
/ T/ *:
10 di - -10 de
,/ / \
T 20d \
" AN ST - R
~30 ==
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.811 MHz 12.82 dam nd8 down 5,265 MHz ML B32.351 MHZ 14,59 dam nd8 down 10,23 WHz
T1 1 833.03 MHz -13.16 dbm nd8 26.00 dB T1 L B31.125 MHz -11.28 dam nd8 26.00 dB
T2 1 839.167 MHz -13.17 dém Q factor 158.8 T2 1 B41.355 MHz -11.19 dém Q factor 81.7
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 1.09 | 272 | 272 | 451 | 450 | 9.07 | 8.99 - - - -
Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 | 110 | 276 | 273 | 451 | 4.49 | 9.03 | 9.03 - - - -
TEL : 886-3-327-3456 Page Number . A7-6 of 30

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 5

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.30 dBm) ™M1[1] 17.57 dBm)
836.91400 MHz 836.93920 MHZ,
20 20
| I NN 1.085314685 MHz 1090909091 MHz,
Frvd e s b\ N
10 di i 10 d
od 1 \\ 0 di A .
N / A
10 d -10d 7 Y
N /
; AN
204 20d v
LY i \\. . A a J WAL
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.914 MHz 18.30 dam ML 835,939 MHz 17.57 dam
T 1 835.95734 MHz 10.92 dBm Oce Bw 1.085314685 MHz TL L 835.95175 MHz 9.32 dBm Oce Bw 1.090909091 MHz
T2 1 837.04266 MHz 11.29 dam T2 1 837.04266 MHz 10.33 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 18.87 dBm) ™M1[1] 17.07 dBm)
0 835.79270 MHz - L 835.29520 MHz
Jr 2.721278721 MHz 7 SNS S I 2.715284715 MHz
10d 104d
/ 7 v
od 0 di [ \
I \ JJ \
-10 df - - 10 d -
7 / \
20 df . = ——t -
PPN v - N - =T e
-0 - -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.7927 MHz 18.87 dam ML 8352052 MHz 17.87 dBm
TL 1 835.13337 MHz 11.63 dBm Oce Bw 2.721278721 MHz TL L 835.13936 MHz 10.42 dBm Oce Bw 2.7152B4715 MHz
T2 1 937.85465 MHz 11.57 dam T2 1 837.85465 MHz 10.47 dam
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I

ectrum -
Ref Level 30.00 GBm  Offset 10,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.00 db @ RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.10 dBm) ™M1[1] 15.04 dBm)
- M1 834.83200 MHz - 836.62000 MHZ,
R . Oce Be 4.505494505 MHz 5 Occ B : 4.495504496 MHZ
A e e TR A2 E0 W S L e s P
10d 7 ¥ 104 ¢ +
\ | |
od + 0
/ \ J L
-10 df 7 -10 d
~ N 7 <
20d = 20d - — 7 =
4 S A AN A A
0B - SRS -0
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,832 MHz 17.10 dBm ML 36,62 MHz 15.04 dam
T 1 834.26224 MHz 10.97 dBm Oce Bw 4.505454505 MHz TL L 834.26224 MHz 10.07 dBm Oce Bw 4.495504496 MHz
T2 1 838.76773 MHz 8.74 dam T2 1 838.75774 MHz 10.91 dam

L U

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.62 dBm) ™M1[1] 18.12 dBm)
- 1 6240 MHZ - 833.1830 MHz
T e QCC B, 9.070920071 MHz OccBy o 1o £.991008991 MHz
7 - A e i AT
10d : 5 104
f \ J‘
o di ¢ 3 0di
/ \ .
-10 d -10 de :
. 7 .
d S A ,
20 =
o~ fre N, e
a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 832,624 MHz 18.62 dam ML B32.183 MHz 18.12 dam
T1 1 9319645 MHz 12.62 dBm Oce Bw 9.070925071 MHz T1 L £32.0045 MHz 10.59 dBm Oce Bw £.991008991 MHz
T2 1 84103585 MHz 10.53 dam T2 1 840.9955 MHz 11.54 dam
L I 4 [S JL -

LTEB

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 5.85 dBm)| ™M1[1] 17.07 dBm)
83643290 MHz 836.08640 MHZ,
20 + 20
X N 1.085314685 MHz : 2.757242757 MHZ
T A IR B AT v Tyt 5
. P S W el 10 ¥ T
4 ! 4 |
a 7 .\ o 1y
/ / \
10 d 10 di / LY
AN / A
2 20 df Vs W o
20 dBm——— S vy 20 dBm- e I
il |
-ai 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.4320 MHz 15.85 dam ML L 536,086 MHz 17.87 dam
T1 1 835.95455 MHz 7.84 dBm Oce Bw 1.085314685 MHz T1 L 835.10939 MHz 8.22 dBm Oce Bw 2.757242757 MHz
T2 1 837.03986 MHz 9.55 dam T2 1 837.86663 MHz 10.82 dem
L JL J o L JL J [
ctrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.93 dBm 16.60 dBm)|
837.39900 MHz 3020 MHZ,
= 4.505404505 MHz @ 9.030969031 MHZ
T A ’ e -
10d Ya e S i 10 df 3
od [ \ 0 di /
7 | 7 \
10 df -10 o -
\, 7
~ A% / ‘.
204 20 d — - —
Lo | = P N e
N Sy Ao o ey =
d MAANAN on 0
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.399 MHz 14,93 dam ML £34.302 MHz 16.60 dam
T1 1 834.24226 MHz 9.38 dBm Oce Bw 4.505494505 MHz T1 L 5319845 MHz 10.06 dBm Oce Bw 9.030969031 MHz
T2 1 838.74775 MHz 9.62 dam T2 1 8410155 MHz 11.52 dam
L I 4 [S JL -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 5

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 37 dBm)| ™M1[1 14.04 dBm)
- 836.20740 MHz - 835.27720 MHZ,
T Occ B 1.102097902 MHz 3 2.727272727 MHZ
] r | T S P
0 BN, S IS S oa n oo
L H
od ’ . 0d { \
/ N\ { Y
10 df v 10 d v
/ 4 \
204 - Y — 20d 4/ -
| el o - — - .
AR S /
a0 dbny L -
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.2874 MHz 13.37 dam ML 8352772 MHz 14,84 dBm
T1 1 835.95175 MHz 4.59 dBm Oce Bw 1.102097902 MHz T1 L 835.13936 MHz 7.95 dm Oce Bw 2.727272727 MHz
T2 1 837.05385 MHz 5.91 dam T2 1 837.86663 MHz 7.43 darm
L I 4 [S JL 4 -

Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 12.90 dBm) 15.74 dBm)
- 8 5100 MHZ, - 833.8630 MHz
Occ B 4.485514486 MHz . 9.030969031 MHZ
1 P | o
w0 3 o P el 0d EXIAN o
¥ v T
! | / \
o d J L 0 di ‘ ¥
/ ! \
-10 df -10 d
/ N \
20 d 4 \ 20 d 4
—
na AN A Yy A A _ ——— N [ P
St el Wi - el s -
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,651 MHz 12.90 dam ML L 32,863 MHZ 15.74 dam
T1 1 834.25225 MHz 7.02 dam Oce Bw 4,485514456 MHz T1 L 5319645 MHz 9.13 dBm Oce Bw 9.030969031 MHz
T2 1 838.73776 MHz 7.01 darm T2 1 840.9955 MHz 8.41 dam
L ] J - \ JU J ) wo

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PAES
9 s s Aks Line _$PURIDUS_LINE_ABS PAS!
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P ;"‘\ 20 dBH-.‘P KK\ 5
10 dem f/ \ 10 dBm f \
0 ! | 0 dem I
-10 dBm | -10 dBm.
SPURIOUS_LINE_ABS k f
-20 dBm \q -20 dBm—#
-30 dBm ‘} -30 d
| [ '\'N '\
-40 dem ‘f\ M e -40 gm p
A P P R Py N
S -50 dem ' o
[
.60 dam 50 dem ="
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100,000 kHz 520,42258 MHz -40.77 dBm -27.77 d& 547.000 MHZ 849.000 MAz 100.000 KRz 549.74025 MHzZ 22.16 dbm 784 db
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -22.63 dbm -9.63d8 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -21.13 dBm -5.18 d8
824.000 MHz 526,000 MHz 100,000 kHz 824.27273 MHz 22,40 dBm -7.60 d& 550,000 MHz 860,000 MHz 100.000 kHz 850.01498 MHz 43,70 dBm 30,70 dB
S
i J ) e i 1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
6 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem f ‘M‘l 10 m-a]i. ‘\
ode | 0 de |
( \ l
-10 dem ) -10 dpm ‘
SPURIOUS_LINE_ABS K
20 dem *‘ \\‘ 20 dem l
-30 dBm 7 ke Bm
40 dem: — s M 40 dBm Pt
e 7 \l -
T B el | R
S 50 dem == —
]
-60 dBm 60 dem — =
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,62637 Mhz -35.42 dem -22.42 dB 847.000 MHZ 849,000 MHZ 100 000 kHz 847 01400 Mz Lé34 dbm 1t.66 0B
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -24.33 dém -11.33.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -27.70 dBm -14.70 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.35864 MHz 14.58 dBm -15.32 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -37.89 dBm -24.89 db
T
I 1 P
Date 16

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
. ; ; AES Line _$PURIDUS_LINE_ABS PAB
20 ghilie ~FPURIOUS_LINE_ABS P /,._\ 20 ghine /}.*\ 5
10 dBm ( ! 10 dBm B
|
o dd 1 0 dBm J‘ i
|
-10 d8m : -10 dBm ]
SPURIOUS_LINE_ABS k JJ
-20 dem ‘]‘ -20 dBm
-30 dBm "] ; “\ -30 di W
-40 dBm VW-I'J -40 gim \"
A e ! M/—A-//L,N gy K [ f\
Stine 10 e e e 50 dem "’\, ==
\“--"“hg.___’
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,99600 MHz -41.46 dBm -28.46 de 847.000 MHz 849.000 MHz 100.000 kHz 848.76124 MHz 21.16 dBm -5.84 d&
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -22.45 dBm -9.45 dB 949,000 MHz 850.000 MHz 20,000 kHz 540,00840 MHz -24.00 dBm -11.00 dB
824.000 MHz 826,000 MHz 100.000 kHz 824,23876 MHz 21.68 dBm -8.32 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.034397 MHz -44.27 dBm -31.27 dB
S
T
il A I [] [ ]
Date 09:50:41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Lt SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm f" ™ 10 daj. '\
0 dBi ‘l 0 de t
1 \ | |
-10 dem " -10 dpm
SPURIOUS_LINE_ABS H
-20 derm ¥ 20 dom
30 dBm M‘J WBW
-40 dem -40 dem
-eem -50 dem —
-60 dBm o dem I L
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -34.57 dém -21.57 d& 847.000 MHz §49.000 MHz 100.000 kHz 847.00609 MHz 13.31 dBm -16.69 d&
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz ~25.60 dBm -12.60 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -27.11 dBm -14.11 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.68232 MHz 13.52 dém -16.38 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01498 MHz -35.16 dBm -22.16 dB
Y
) i )
2021 09:54:22 Date: 16
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
S6L Count 100,100 Escl_ Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
. ; ; AES Line _$PURIDUS_LINE_ABS PAB
20 gine —PPURIOUS | INE_ABS P [\ 20 dbime 5 5
10 dem \ 10 dBm: { \I
o dd l 0 dBm ;
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS l J
-20 dBm \l‘ -20 dBm
-30 dém f \‘ﬂ -30d W n
-40 dBm Nfu w -40 dpm L“'\);
P VA e e { ] L,,/ M P A
e 50 dem o o
R N
-60 dBm 60 dBm —~ _—
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
15.000 MHz 823.000 MHz 100.000 kHz §22,98002 MHz -41.44 dBm -28.44 d8 847.000 MHz 849,000 MHz 100.000 kHz 848,76723 MHz 20.67 dBm -9.33 db
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -23.78 dBm -10.78 dB 949,000 MHz 850,000 MHz 20,000 kHz 540,00050 MHz -92.40 dbm ~9.40 dB
824.000 MHz 826.000 MHz 100.000 kHz 82426074 MHz 20.47 dBm -9.53 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -44.72 dbm -31.72 dB
S
Y
il A I [] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm [ " 10 de \
0ds { ) 0 uarJ \
-10 dem - \ -10 dpm
SPURIOUS_LINE_ABS H H
-20 dem l 20 dBm l
-30 dBm TﬂMH dem .
-40 dBm & -40 dBm n\u. —
R Ll
) | Py
dam 50 dém e —
-60 dBm - R
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs Alimit Rangelow | Rangel | RBW | Freguenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -33.50 dém -20.50 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz aﬁﬁ MAz 12.22 dBm -1?WI
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,53550 MHz “27.41 dém “14.41.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -28.37 dBm -15.37 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.69031 MHz 12.36 dBm -17.64 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -36.62 dbm -23.62 db
Y
I 1 P

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 5/ 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIE CLiNEKARS_ PABS

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine A 5
10 dBm f[\\ 10 dBm { \
ode — 0 dem J
-10 d8m | -10 dBm
SPURIOUS_LINE_ABS H }
20 dBm l\, -20 dBm ,/
.30 dBm r){ ‘\ -30 dBm
40 dem L\»ﬂd “w’“\w ’*E'}'wj \
=S e e = 50 dem HL ——
-60 dBm 60 dBm \‘-\_ L |
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,97203 MHz -38.22 dém -25.22 de 847.000 MHz 849.000 MHz 100.000 kHz 848,72527 MHz 17.57 dBm -12.43 d&

823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -27.22 dBm -14.22 dB 949,000 MHz 850,000 MHz 20,000 kHz 549,00050 MHz -96.82 dBm -13.82 de

824.000 MHz 826,000 MHz 100.000 kHz 824,22877 MHz 17.66 dBm -12.34 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -42.64 dBm -29.64 dB

S
T
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

2021 09:00:50

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem .\\ 10 Bty w\
0ds f - 0 ua»/
[ ] ‘
|
-10 dBm - | -10 dpm
SPURIOUS_LINE_ABS H \ ‘
20 dem l 20 dem
y l
-20 dBm 1 ,‘W dBm \‘_'_h
- .} , .
40 dBm _.—f'- W.,u- -40 dBm \\ﬂ
- . B e T
S0 -50 dem: —
|
-60 dBm 60 dem S =
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,94805 MHz -37.88 dém -24.88 d 547.000 MHz 849.000 MAz 100.000 kHz 848,47952 MHz 10.58 dbm -19.42 db
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -29.48 dém -16.48 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -28.35 dBm -15.35 db
£824.000 MHz 826,000 MHz 100,000 kHz 825,01998 MHz 10.73 dBm -19.27 dB B50.000 MHz B80.000 MHz 100000 kHz 55004496 Mis ~3.52 cbm 358 b
T
i 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 ESGL Count 100/100
@1 AvgPwr (@1 AvoPwr

Limit §heck PARS | SPURIGEGlinek PARS

3 3 3 ABS Line _$PURIOUS, NE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P Y 20 dhine L s
10 dém ‘ \ 10 dem {’ ‘
0de | 0 dem } !‘
-10 dBm \ -10 dBm
SPURIOUS_LINE_ABS l] J
20 dem 20 dim ",
-30 dBm j M B -30 dBm F" 1
oo . AL Ao WY
i ! W
r NN " Sl A
LN PN NS N ) W .l — i — A
==

-60 dBm 60 dem [—
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit

E15.000 MAz 923,000 MHz 100,000 kHz 921,73327 Mhz -38.62 dem -25.62 dB 546,000 MHZ 849,000 MHZ 100,000 kA2 848.77073 Mhz 51,52 dbm —8.06 0B

523,000 MHz £24.000 MHz 30.000 kiz 923,99950 MHz -20.04 dBm 7.4 dB 849,000 MHz 850.000 MHz 30,000 kHz £49,00050 MHz -21.32 dBm -8.32 dB

824.000 MHz £27.000 MHz 100.000 kHz §24.23826 MHz 22.46 dBm -7.54 d& 850.000 MHz 860.000 MHz 100.000 kHz 851.27373 MHz -41.34 dbm -28.34 dB

S
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 7 S P
o b [l .‘\ e L
-10 dem - -10 dm |
SPURIOUS_LINE_ABS r
-20 dem r+ 20 dBm i
-30 dBm mj -30 dBm w
40 derm ﬁm 40 dBm [Ty
e
IO NS B P
-50 dBm -50 dBm
-60 dem 60 dém B
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 821,57343 MHz -32.89 dém -19.89 d& 846.000 MHz §49.000 MHz 100.000 kHz §46.77473 MHZ 10.60 dBm -19.40 d&
523.000 MH2 | 694,000 MHz 30.000 kHz £23,59550 MHz ~23.43 dbm -10.43 d8 849.000 MHz 850,000 MHz 30,000 kHz 849,01249 MHz -23.03 dBm -10.93 dB
824.000 MHz B27.000 MHz 100.000 kHz 826.01848 MHz 10.75 dém -19.25 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -34.78 dBm -21.78 dB
Y
I J1 P
2021 10:1B:50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
3 3 3 ABS Line _$PURIOUS, NE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P J‘\ 20 dhine s
10 dém ‘i " 10 dem (
ode \ 0 dBm ’ !
-10 dBm { -10 dBm
SPURIOUS_LINE_ABS |‘ }
20 dem {J '\ 20 dim ]
-30 dBm ‘H“r \'-“ f"\ -30 dBm f‘l! Hm
oo T Ra iy beri ;
SN AV SN S S W .,J \'wﬂw 50 dem M\'““-J A
e
+60 dem -60 dBm [ ]
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 921,70130 MAz -30.40 dem -26.49 dB 546,000 MHZ 849,000 MHZ 100,000 kA2 84875574 Mhz 51,75 dbm —8.05 0B
823.000 Mrz | 824.000 Mhiz 30.000 kHz 523, 99950 iz -21.43 dém -8.45.d8 849,000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -19.54 cBm -6.54 dB
£24.000 MHz 527.000 MHz 100.000 kHz 524.20920 MHz 21.66 dm -6.34 dB 850.000 MHz 860.000 MHz 100.000 kHz 851.25375 MHz -42.14 dBm -25.14 dB
S
T
Il - i [ o
Date 10:1 ag
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dem — [If 1988 m
f \ [
0de f dem i
-10 dém ! \ -10 dBm ¥
SPURIOUS_LINE_ABS [ H
20 dem } 20 dim k
-30 dBm -30 dem
i
T il ,_;JJ k\,w« t
-40 dem "T.““‘f 40 dem I‘ B
i "-h‘_‘\-
s e
=S 50 dBm =
ha
-60 dam 60 dém [
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98601 MAz -33.35 dem -20.35 dB 546,000 MHZ 849,000 MHZ 100,000 kA2 847 78771 Mz 570 dbm —50.30 0B
523,000 MHz £24.000 MHz 30.000 kiz 823,99550 MHz -23.63 dBm -10.63 8 849,000 MHz 850.000 MHz 30,000 kHz 849,01548 MHz -24.22 dBm -11.22 dB
824.000 MHz £27.000 MHz 100.000 kHz 825.58092 MHz 9.87 dBm -20.13 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -35.19 dbm -22.19 dB
T
Il 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 5/ 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [01 fugPwr
Limit dheck BAES | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P ﬂ 20 ghine 5
10 dBm [ | 10 dBm f t
o dd LH 0 dem T !
-10 dBm -10 dBm. |
SPURIOUS_LINE_ABS L f
-20 dBm -20 dBm J
-30 dBm J.H -30 dBm V{
-40 dam - - / \ 4t dom— \"'
N A A A +
PR WY B SR R W N —snw
-60 dBm -60 dem e
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 821,66933 MHz -39.25 dém -26.25 de 846.000 MHz 849.000 MHz 100.000 kHz 848,75874 MHz 20.85 dBm -9.15 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -23.65 dBm -10.65 dB 949,000 MHz 850,000 MHz 30,000 kHz 549,00050 MHz -21.52 dBm -8.52 db
824.000 MHz 827.000 MHz 100.000 kHz 824.22028 MHz 20.20 dBm -9.90 d& 850.000 MHz 860.000 MHz 100.000 kHz 851.28371 MHz -42.99 dbm -29.99 db
S
Y
il A I [] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
6 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine s
10 dem - w || 128
0 dB } \\ dBm: -‘
-10 dBm | 10 dBm -
SPURIOUS_LINE_ABS ’ l
20 dem J 20 dBm }
-30 dBm ¥ -30 dem
T ' \"“'w.
Lsbone®
40 derm —= 40 dBm [P
afpasan
| S S k—"'-»_w’_\
“SOTemnT -50 dBm
-
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,98002 MHz ~32.55 dBm -19.55 08 546,000 Mz | 849,000 Mz 100,000 Kiz 346, 06054 MHZ T —IRIYT
£23.000 MHz 824,000 MHz 30.000 kHz 823,98551 MHz -26.06 dém -13.06 dB 340,000 MH= 850,000 MHz 30,000 kHz 349 02448 MHZ 2553 dBm 12eade
£24.000 MHz 527.000 MHz 100.000 kHz 826.21020 MHz B.76 dem -21.24 d& 850.000 MHz 860.000 MHz 100.000 kHz 85005455 MHz -34.88 dbm -21.88 db
T
i 1 P
2021 10:34:52
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 5/ 3MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine K' S
10 dém p\ 10 dBm ( ]
o ‘ 0 dem Bl
-10 d8m -10 dBm J
SPURIOUS_LINE_ABS \ [
“20 dem { -20 dBm T
-30 dem f lﬂ« i -30 dem i 1
40 dBm ey v' 1 o 40 dBm \ H"vn W’(
\ AN o W W AN N
st et — Lo 50 dem e =
—] -
-60 dBm 50 dBm —
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 821,89311 MHz -38.47 dBm -25.47 de 846.000 MHz 849.000 MHz 100.000 kHz 848.76474 MHz 17.78 dBm -12.22 d&
823.000 MHz 524.000 MHz 30.000 kHz 823.99451 MHz -24.71 dBm -11.71 dB 949,000 MHz 850.000 MHz 30,000 kHz 340,00050 MHz -23.32 dBm -10.32 de
824.000 MHz 827.000 MHz 100.000 kHz 82427722 MHz 17.78 dém -12.22 d8 850.000 MHz 860.000 MHz 100.000 kHz 851,09391 MHz -43.33 dbm -30.33 dB
S
T
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
6 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem 10 dém
e L
0 dB - \\ dBm: \
-10 dBm | L10 dem -
SPURIOUS_LINE_ABS H \I
20 dem l 20 dim |
-30 dém 7 -30 dém l
f '1&4‘
-40 dBm o = T i -40 dBm ot [T
___.J-mm_———-»—""‘“—““’- [
B -50 dem T
.
-60 dBm 50 derm
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,93207 MAz -36.27 dem -23.27 d& 846.000 MHZ 849,000 MHZ 100 000 kHz 847 16733 Mz 677 cbm —55.29 08
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,599550 MHz -28.21 dém -15.21 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00350 MHz -28.36 dBm -15.36 dB
£24.000 MHz 527000 Mtz 100.000 kHz B825.83267 MHz 5.98 dBm -23.02 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -35.84 dBm -22.84 dB
T
) i )
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 5/5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit ¢heck PABS | SPURIGHIECLBEK. PABS

Line BPURIOUS_) INE_ABS PABS Line SPURIOUS, INE_ABS PASS
20 chih {"\\ 20 dbim =

10dem ’ | 10 dém |

0de % 0 dBm /J i

i

20 domg 0 com (1]

-30 dém ﬂﬁf |\A £ |[1-3p cem N) k
LS T

40 dem P BVAY: P W T R oo T eV

S0 dem 50 dem

-10 dBm Ll\ =10 dBm J

-60 dBm -60 dBm:

Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 923.000 MHz 100.000 kHz 520.03057 MHz -38.70 dém -25.70 dB 544.000 MHZ '849.000 MAZ 100.000 kHz 948.68262 MHZ 22.15 dBm el de
£23.000 MHz 824,000 MHz 50.000 khz 82398751 MHz -22.17 dém -9.17.d8 949.000 MHz 850,000 MHz 50.000 kHz 849,00350 MHz -20.21 dBm -7.21d8
824.000 MHz £29.000 MHz 100.000 kHz 624.32218 MHz 22.21 dem ~7.79 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -35.92 dbm -26.92 dB

S

]" 1

(] i 1

Lowest Band Edge / Full RB Highest Band Edge / Full RB
[%] Spectrum

Spectrul

Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr

Limit ®heck BAES | SPURIGECHHEKABS PABS
¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PABS 20 bl
10 dB 10ugBm,
m /.a > - ot e
0 dB - + dem
10 dBm ff \k 10 dBm k

SPURIOUS_LINE_ABS *.'

-20 dam Ml‘ -20 dBm 1“
-30 dBm

ot -30 dBm
‘ I e, \'\:\__\
-40 dBm: 40 dBm = —
e -
-50 dBm -50 dem
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -31.07 dém -18.07 de '844.000 MHz 849.000 MHz 100.000 kHz 844,44206 MHz 8.59 dBm -21.41 d&
823.000 MHz 824,000 MHz 50.000 kHz 823.98352 MHz -22.04 dBm -9.04 B 543,000 MHz 850.000 MHz 50.000 kHz 849,01048 MHz -22.39 dBm -9.39 dB
824.000 MHz 829.000 MHz 100.000 kHz 826.12038 MHz £.73 dBm -21.27 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -34.94 dbm -21.94 db
Y
) i )
2021 10:46:21 Date: 1€
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.90 d

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKARS PAES

s 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghine —FPURIOUS_|INE_ABS P (l\ 20 gbine .l 5
10 dem ’ l 10 dBm F
0de ‘I 0 dem i '\
-10 dBm ) - -10 dBm. | T
SPURIOUS_LINE_ABS \'I r \
-20 dBm -20 dBm ( h
-30 dBm M(t, v —3&' dBrm fh
o J T i J - W
L o™} B g o™ [VARE W"'\—_a___f\/\'\__

20 dem -50 dem
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions

Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 9820,03896 MHz -39.67 dém -26.67 d& 844.000 MHz 849.000 MHz 100.000 kHz 848,67283 MHz 21.99 dBm -8.01 d&

823.000 MHz 824,000 MHz 50.000 kHz 823.98651 MHz -22.01 dBm -9.01 d& 543,000 MHz 850,000 MHz 50.000 kHz 849,00640 MHz -21.80 dBm -8.50 dB

824.000 MHz 829.000 MHz 100.000 kHz 82433217 MHz 21.81 dBm -6.19 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -40.22 dbm -27.22 dB

S
Y
il A I [| o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 10,90 db

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr

Limit Fheck PAES | SPURIGECHHEKABS PABS

¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm 10 dBm A
%N““—*'\MW i sttt -,
0ds F[M '\ dem
10 dBm f i 10 dBm
SPURIOUS_LINE_ABS A ‘! \h
20 dBm M{ -20 dBm k
.30 dem ,.F" -30 dBm
-40 dem P il [ 40 dBm MM
..._A.--—"“"“’"_w'_.
-50 dBm -50 dem
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -32,59 dém -19.59 de '844.000 MHz 849.000 MHz 100.000 kHz 848,13337 MHz 7.47 dBm -22.53 d&

823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -23.32 dBm -10.32 dB 543,000 MHz 850.000 MHz 50.000 kHz 849,00050 MHz -22.88 dBm -9.88 dB

824.000 MHz 829.000 MHz 100.000 kHz 826.80960 MHz 7.79 dBm -22.21 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -34.21 dBm -21.21 dB

Y
) i )
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 5/5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
ectrum = s um
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
s 3 3 AkS Line _$PURIOUS_LINE_ABS, PAS:
20 ghilie ~FPURIOUS_LINE_ABS P . 20 gbine s
I f
10 dem ‘l ! 10.dem {‘
0dB l ll 0 dem j L
-10 d8m -10 dBm it
SPURIOUS_LINE_ABS I J W
-20 dem j -20 dBm : ﬁ‘
30 dBm fsl, } / \ -30 dem J"J -
|
_40 dam ral 0 V\Wu,_ M,f . - jll dem ﬂk"ulwwj H‘Y‘*
R I N U NP Vi W —— Ea N WY, W oo™ ;}h"\’\_.-«.h_____r\/‘\_-_
S0 dem 50 dBm
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 829.0 MHz_| ([ Start sa4.0 Mz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 520,01429 Mhz -40,44 dem -27.44 06 844.000 MHZ 849,000 MHZ 100,000 kHz 898 65285 MHz 20.03 dbm 9.07 dB
£23.000 MHz 824,000 MHz 50.000 khz 82399051 MHz -22.46 dBm -9.45 d8 949.000 MHz 850,000 MHz 50.000 kHz 849,01848 MHz -23.42 dBm -10.42 d8
824.000 MHz £29.000 MHz 100.000 kHz 624.37213 MHz 20.72 dem -9.28 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -41.20 dbm -28.20 dB
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purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,99600 Mhz 30,67 dem ~17.67 db 544000 MHz 849,000 MHZ 100,000 kA2 84530111 Mhz 5.80 dBm ~23.20 dB
£23.000 MHz 824,000 MHz 50.000 khz 823,95654 MHz -23.84 dm -10.84 & 949.000 MHz 850,000 MHz 50.000 kHz 849,00050 MHz -24.62 dBm -11.62 d8
824.000 MHz £29.000 MHz 100.000 kHz 62445205 MHz £.74 dém =23.26 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -33.92 dbm -20.92 dB
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